The following catalog
has gaps In Its page
numbers, or doesn't
have any numbers.
We have chosen to

leave the page
numbering in the
order that Acrobat
assigns it.



ARTS
C/ .TALOG

Onan Model Cummins Model Onan Model CumminsModel
DFLA KTA51 DFLD KTA54
DFLB KTAS2 DFMB KTT52
DFLC KTAS3 ‘

Generating Sets

o . This parts catalog issue: replaces 3 ‘
960‘-0254‘ . 980-0254 DFLA/KTAS51 Spec E, Dated 2-90
1-93 (S ec E - H) - 960-0255 OFLB/KTAS2 Spec E, Dated 2-90.
Printed in U.S. A . 980~0256 DFLC/KTAS53 Spec E Dated 2-90 '
A 960-0245 DFLD/KTAS54 Spec E Dated 2—-90
960-0247 DFMBIKTT52 Spec E Dated




Introduction

This.catalag applies to Onan Generator Models DFLA, DFLB, DFLC. DFLD, DFMB and
Cummins Generator Models KTAS1, KTA52, KTAS53, KTA54 and KTT52 as listed in the
Generator Set Data Table. Parts are arranged in groups of related items and each
illustrated part is identified by a reference number corresponding to the same
rgfarenca'numbeq in the parts !ist. Parts illustrations are typical. Uniess other-
wise mentioned in the description or page heading, parts are interchangeable between
modgls. Throughout this catalog left and right sides are determined by facing the
engine end (front) of the set.

Sqme parts groups lists a sectond source for obtaining service replacement parts. A
list of distributors and their addresses are located toward the rear of this catalog.

Engine parts ghat have been modified or added by Onan are identified in this catalog.
A1l other engine replacemant parts must be ordered from the engine manufacturer by
refgrr1ng~to the engine manufacturer's nameplate and supplying all available infor-
mation. <Contact your nearest engine parts dealer for assistance in ordering replacu-

- ment parts.

Replacement Engine

Onan/Cummins Cummins Cummins
Generator Model Generator Model Engine Model
880DFLA B880KTAS1 KTAS0-G1
10000FLA 1000KTAS1 KTAS50-G1 .
11i00DFLB 1100KTAS2 KTA50-G2
11200FLC 1120KTAS3 KTA50-G3
1250DFLC 1250KTAS3 KTA50-G3
12000FLD 1200KTAS54 KTA50-G4
1280DFMB 1280KTTS52 KTTA50~-G2
1500DFMB 1500KTTS2 KTTAS50-G2

Replacement engines cannot be ordered from Onan.
Order from your nearest Cummins distributor.

Generator Set Data Table

MODEL AND ] ELECTRICAL DATA | BATTERY
SPECIFICATION WATTS VOLTS ; WIRE PHASE VOLTAGE
BBODFLA/* 880,000 ¥ 50 12 1 or 3 24VvDC

B8BOKTAS1
1000DFLA/* 1,000,000 # 60 12 1 or 3 24VDC
1000KTAS1
1100DFLB/* 1,100,000 # 60 6 1 or 3 24VDC
1100KTAS2 ‘
1120DFLC/* 1,120,000 # 50 6 1l or 3 24VDC
1120KTASL3
12850DFLC/* 1,250,000 # 60 6 1 or 3 24V0DC
1250KTAS3
1200DFLD/* 1,200,000 # 50 6 1 or 3 24VDC
1200KTAS4
1280DFMB/* 1,280,000 # 50 6 1 or 3 24vDC
1280KTTS52 ‘ ‘
15000FMB/¥* 1,500,000 # 60 6 1.1 or 3 24vVDC
1500KTTS82 ‘ o | e ‘ R

* fiThe;diagonai‘line (/) in the model and specificétioﬁ number saphréfeéf_

generator sét characteristics from the specification number and .

‘tetter. The specification number denotes customer requested options =

or deviations from a standard model. The specification letter advances

{E to F, F to G, etc.) with major manufacturing changes. i /
# - Broad range reconnectible. ; ‘ ‘ ‘

2



IDENTIFICATION NUMBER

NN aver

NUMBER

MODEL NUMBER

249-0176~04
249-0177~-01
2458-0177~02
249-01T77-05
249-0185-0¢%
249-0186-02
249-0186-05

HC634C-312-D62-4170

HCT33A-—--~— D73-4142
HC734B-——--- D73-4142
HC734C~—-~-- D73-~4143

HC634D-07-D62-4171
HCT348-07-D73-4172
HC734C-07-D73~-4173

249-0192~-01 MV734WE-————~ D77-1026
249-0192~-02 MV734WF-——-—- D77-1026
249-0192-03 MVT734WG~~-—-~- D77-1027
249-0192-04 MVT734WE-—--—~ D77-1026
249-0192-058 MV734WF~-———~ D77-1026
249-0192-06 MV734WG-—~—~ D77~-1027
249-0192-07 MVT34WH-———- 077-1027
249-5063-03 HC634J-312-D866-1032
249-5063-07 HC634K-312-D66-1033
249-5064-01 HCT34E-312-D76-1026
249-5064-02 HCT34F-312-D76-1026

249-5064-04
249-5064-05
249-5064-06
249-5064-07
249-5065-03
249-5065-07
249-5066-03
249-5066-07
249-5067-01
249-5067~02
249-5067~-03
249-5067-0S

NN NN NNOON YNNI AN IO -~ D

HC734F-312-D76-1026
HC734G-312-D76-1027
HC734G-312-D76-1027
HC734H-312-D76-1027
HC634J-311-D66-1032
HC634K-311~-D66-1033
HC634J-07-D66-1032
HC634K~-07-D66-1033
HCT734E-07-D76-1026
HC734F-07-D76-1026
HCT34E-07-D76-1026
HC734G-07-D76-1027

Paint
REF  PART QTY PART REF PART QrY PART
HO. NC, USED DESCRIPTION NO. NO. USED DESCRIPTION
Onan Green Enamel Cummins Beige Enamel
(Non-Metalic) 525-0551-02 - 13 oz. Pressurized Spray.
525-0305 - 13 ¢z. Pressurized Spray Can R EEE
Can 525-0551-03 - Quart Can
525-0306 - Quart Can 525-0551-04 - Gallon Can
$25-0304 - Gallon Can




Abscrber, Shock. 22, 23

Agapier, Generator, 85

Atternator - 45 Amp, 14

Afternator - 75 Amp_ 15

Ammeter - AC. 36

Ammaeter - DC. 37

Angle, Support. 31

Eelt, Aernator, 14, 15

8eit. Fan, 22.23

Block. Termuinal - Ausihary. 50

Block. Terminal - Conirol Box, 35

Block. Termnal - Paralieling. 48

Block, Terminal - Woodward Governor, 18

Boarg, PC - Alarm Relay. 3%

Boara. PC . Electronic Overspeed. 35

Boara. PC - Tune Delay - StarL'Stop, Prebeat. 35

Box - AC Curcud Breaker - Non-UL Approved, 59

Box - AC Creunt Breaker - UL Approved. 61

Box. Control - Generator Set. 35

Box, Entrance, 70

Box, Junction - Engine Coolant Heatar Harness, 32

Bracket, Battery - Hoid-Down, 16

Breaker. Cecunt - AC - Non-UL Approved. 59

Breaker, Circust - AC - UL Approved, 61

Breaker, Circunt - AC Controt Door, 36

Cabte. Battery, 7, 9, 11, 13

Cab... Shieided - Speed Adjusting Potenticmeter, 40

Cucurt, Compensation - Cross Current, 52

Cleaner, Ax - Standard, 16

Control, Electronic Governor, 17

Controller, Power Factor - VAR, 49

Cover, Beit Guard, 15

Cover. Control Housing, 31

D:al, Wattmeter, 45

Door, Generator Controt - AC, 36

Door. Generator Control - OC, 37

Exchanger. Heat. 27

Exciter, Permanent Magnet. 66

Fan, Alternator - 45 Amip. 14

Fan, Raaator, 21

Gauge. Ol Pressure. 37

Gauge. Qi Temperature. 38

Gauge. Fuei Pressure, 19

Gauge, Resistor, 37

Gauge. Water Temperature, 37

Generator, 66

Governor, Electronc, 17

Governor, Woodward, 18

Griie. Control Housing, 31

Gritle. Rgiator, 21

Guard, Bett - Heat Exchanger, 27

Guard. Sent - Raaiator, 21

Guard, Belt - Remote Radiator, 28

Guarg. Fan. 21

Guarg. Ramator, 27

Harness. Adapter - Woodwarg Governor, 18

“‘Harness. Winng - Auxihary Terminal Block, 50

Harness, winng - AC Control Door, 36

Hatness, Winng - DC Controt Door, 37

Hainoss Wiring « Alarm Relay 35 ;

Harness Wmng . anlrcl Heater. 57

Harnass. Winng - Current Transformer 43
Ll Marness, W ‘ing : Electromic Governor, 17
| Harness, Winng - Electronic Overspeed. 35

- Harness. Winng - Engine Coolant Heater. 29

© Harness. Wiring ; Engine 1o Control. 7.9, 11, 13
. Harpess. Winng « Excdation Loss Module, 55
‘Hamess \.'.‘mnq» Low Cmsam Leve! Sencer 29

Index

Hamess, Wirkyg - Overfnder Frequency, 54
Hamess, Wiing - Over/Under Voltage Relay. 53
Hamass, Wiring - Paralisting Interconnect Terminal Blocks, 48
Harness, Wiring - Permansnt Magnet Exciter, 70
Hamess, Wiring - Power Factor Meter, 568
Harness, Wiring - Time Delay Star/Stop, 35
Harnass, Wiring - Waltmeter, 45
Harmness, Wiring - Woodward Governor, 18
Heater, Control, 57
Heater, Engine Coolant, 29
Heater, Generator, 69
Hoss, Radiator, 21
Hose, Oil Drain, 7, 9, 11, 13
Housing, Control, 31
Indicator, Service - Standard Air Cleaner, 16
Isolator, Vibration - Control Box, 35
idler, Fan, 22, 23
Lead, Thermocouple - Pyrometer, 41
Light, indicator - DC Control Door, 37
Light, indicator - Over/Under Frequency, 54
Light, indicator - QverfUnder Voltage, 53
Light, Panel - DC Control Door, 37
Line, Fue! - Supply and Return, 7, 9, 13
Lug, Solderlass - Set Grounding, 16
Manifold, Heat Exchanger, 27
Meter, Frequency, 36
Meter, Power Factor, 56
Meter, Time Totalizing, 37
Module, Excitation Loss, 55
Module, Overspeed, 35
Paint, 3
Panei, Control Box, 35
Pansl, Control Housing, 31
Panel, Heat Exchanger, 27
Pickup, Magnstic - Electronic Governor, 17
Pickup, Magnetic - Woodward Governor, 18
Plate, Voltage Regulator, 35
Potentiometer - Speed Adjusting, 40
Potentiometer - Voltage Adjusting, 37
Pulley, Altemnator, 14, 15
Pulley, Fan, 22, 23
Pyromaeter, 41
Radiator, 21
Radiator, Remote, 28 ‘
Regulator, Voltdgs - Control, 35
Regulator, Voltage - Manual, 51 ..
Reguiator, Water - Thermostatic, 25

slay, Common Algrm, 47
Relay, Frequency - Over/Under, 35
Relay, Power - Engine Coolant Heater, 29
Relay, Run, 46, 47
Relay, Start Solenoid, 7, 11
Relay, Time Delay - Over/Under Frequency, 53
Relay, Time Daiay - Over/Under Voltage, 54
Reiay, Trip - AC Control Door, 36
Resistor, 37, 38
Rotor, Exciter - Permanent Magnet Exciter, 66
Screen, Generator, 65

. Sender, Low Coolant Levet, 15

Sender, Oil Pressure, 7,9, 11,13 i IEET I R T
Sender, Oil Temperature, 7,9, 11, 1300 b

- Sender, WaterTemperature 7, 9 11 13 R
Shroud, Fan, 21 | _: TR ]

Signal, Audibie - AC Comroi Door 42

Skid, 16 ;‘ . ‘

Solenoid, Pilt, 7 : e
Stator, Exciter - Permanent Magnet 66 Ll
Switch, Oil Pressure 7 9 1,13




index

Switeh, Overspeed. 68
Switch. Pushbutton - Emergency Stop. 37
Switch. Rocker - DC Contiol Door, 37
Switch. Rotary - Voltmeter-Ammeter. 36
Switch. Temperature - Low Engine Cootant. 7, 9, 11, 13
Swiich. Thermostat - High Engine Cootant Temperature, 7. 9, 11,13
Swich. Toggie - Compensation Circunt, 52
Tachometer, 39
Tank, Expansion, 27
- Vernunat Assembly (T2G), 7,2, 11, 13
Thermostat, Engine Coolant Heater, 29
Thermostat. Heatar, 57
Transducer. Watts - Power Factor Meter, 55
Transgucer, Watts - Watimaetar, 45
Transformer, Current - Cross Current, 52
Transtormer, Current - Generator Leads. 43
Transtormer, Current - Power Factor Controiler, 49
Transtormer, Potential - Auxiiary Terminal Block, 50
Tube. A Ciraner, 16
Tube. Hea! Exchanger, 27
Tube, Radator - intet and QOutiet, 21
Valve, Check, 21
Vatve. Shutof! - Fuet Pressure Gauge. 19
Vatve. Shutott - Qi Drain, 7. 9, 11, 13
Voltmeter - AC. 36
Voltmeter - DC, 37
Wattmeter, 45
Wrapper, Fan, 2%




Extarnal Parts RS S
CFLA, DFLB




External Parts

DFLA, DFLB
REF. PART QTY. PART REF. PART Qrty. PART
NO. NQ. USED DESCRIATION NO. NO. USED DESCRIPTION
1 309-0269 t Switch, Thermostatic - Low Engine 22 505-0019 1 Bushing-Reducer (1/2 x 3/8)
Temperature 23  332-0941 4 Cable, Tie
2 B800-0062 1 Screw. Cap - Hex Head (3/8-16 x 4°) 24 856-0010 2 Washer, Lock - EIT {3/8%)
3 850-0050 1 Washer, Lack - Sprning (3/8%) 25 332-1292 1 Terminal Assembly (includes
4 193-037S 1 Sender. Water Temperature Replaceable *ams 26 thru 29)
5  709-0437 2 Switch, Tharmostatc - High Water 26 809-0035 1 Screw, Tappirg - Round Head
Temperature (SHUTDOWN) (222°F) {¥8 x 3/4%)
6 '505:0131 4 Bustung, Reducer - Flush 27 508-001S5 1 Washer, Insuizting
(374 NPT x 3/8 NPT) 28 870-0196 1 Nut, Insulated
7 501:0520 1 Line. Fuet - Flaxible *FUEL QUT* 29 332-1281 . 1 Board, Terminal
(37 7/8-14 Female Swivel x 30
3/4-14 Maie x 50° LG) 3t 332-2634 8 Clamp, J
561.0524 1 Line, Fuel - Flexible *FUEL IN°® 32 504-0028 ] Cock, Orain
{37° 1 5/16-12 Female Swive! x 33 309-0436 2 Switch, Thermoslatic - High Water
1-11.5 Male x 50° LG} Temperature (PRE-ALARM) (216°F)
8  309-0561 1 Switch, Pressure Oil, 14# PSI 34  416-0446 2 Cable. Battery - Jumper {(12-1/2* LG)
(SHUTDOWN]) With Dual Terminals 35 193-0353 ) Sender, Qil Temparature
9 183.0244 1 Sender, Pressure - Qi 36 416-0964 2 Cable, Battery (35" LG)
10 309-0272 1 Switch, Pressure - Oil, 20# PSi 37 416-0639 2 Cavle, Battery (60° LG)
(PRE-ALARM) 38 416-0680 3 Cable, Elecirical - Jumper (10° LG)
11 505.0007 2 Bushing, Reducer (1/4 NPT x 1/8 NPT) 39 338-2925 1 Harness, Wiring - Engine to Control
12 503-0189 2 Clamp. Hose (Iincludes Replaceabls (tems)
13 5031731 Hose. Bulk (Sold by the Fool) 338-1306 1 Housing, Connector - 8 Pin
Three Feet Required {Less Pins)
14 $05-0324 2 Nipple. Pipe - Half (3/4 NPT x 2° LG} 323-1200 8 Pin, Contact
15 5040971 2 Valve. Shutetf - Brass (3/4 NPT) 323-1304 1 Housing, Connector - 6 Pin
16 505-0102 3 Nipple. Pipe - Close {Less Pins)
{3'4 NPT x 1.3/8° LG) 323-1200 6 Pin Contact
17 505-0132 2 Elbow. Pipe - 90° (3/4 NPT} 40 307-21§7 1 Relay, Solenoid - Start
18 505-0021 1 Bushing, Reducer (2/4 »#T x 1°2NPT) 41 821-001C 2 Screw, Locking - Hex Washer Head
19 505-0100 1 Nippte. Pipe - Close (1/4-20 x 1/2°)
{1'2 NPT x 1-1/8° LG) 42 862-0013 1 Nut, Hex (1/4-20)
20 102-1335 1 Plug. Drain (Modified) 43 856-006 2 Washer, Lock-EIT (1/4%)
21 508-0292 1 Washer, Sealing 44  528-0066 1 Washer, Flat (3/8%)
45 505-0151 1 Bushing, Reducer {1/2° x 1/8%)
46 800-0090 1 Screw, Cap - Hex Head
‘ {1/2-13 x 1.00}
47  856-0013 1 Washer, Lock - EIT (1/2)
48 850-0060 1 Washer, Lock (1/2)




DFLC, DFLD

Spec. F & Below i




External Engine Parls

DFLC, DFLD
Spec. F & Below

e

REF. PART Qry. PART REF. PART Qry. PART
NO. NO. USED DESCRIPTION NO. NO. USED DESCRIPTION
1 3C5-8436 1 Switch, Thermostatic - High Water 34 193-0375 1 Sender, Water Temperature
Temperature (PRE-ALARM) (216°F) 35 309-0437 1 Switch, Thermostatic - High Watar
2 I.9-0437 1 Switch, Thermostatc - High Water Temperature (SHUTDOWN) (222°F)
Temperature (SHUTDOWN) (222°F) 36 505-0117 3 Bushing, Reducer - Flush
3  505.0117 2 Bushing, Reducer - Flush (1/2 NPT x 3/8 NPT)
(1/2 NPT x 3/8 NPT) 37 503-0860 4 Clamp, Hose
4 309.0269 1 Switch. Thermastatic - Low Engine 38 503-1726 2 Hose, Radiator
Temperature 39 503-1140 2 Clamp, Hose
5 800.-0062 ¥ Screw, Cap - Hex Head (3/8-16 x §°) 40 503-1730 1 Hose, Rubber
8 850-0050 1 washer, Lock - Spnng (3/8°) 4y  503-0183 1 Clamp, Hose
8 309-0561 1 Switch, Pressure - OQil, 14# PSI 42 503-1731 AR  Hose, Bulk (Sold by the Foot)
{SHUTDOWN) With Dual Termmals Two Feet Required
9 193-0244 1 Sender, Pressure - Oif 43 505-0324 1 Nipple, Pipe - Halt {(3/4 NPT x 2* LG}
10 309-0272 1 Switch, Pressure - Qu, 20# PSi 44 504-0177 1 Valve, Shutoff - Brass {3/4 NPT)
{(PRE-ALARM) 45 505-0102 1 Nipple, Pipe - Close
11 505-0007 2 Bushing. Reducer (1/4 NPT x 1,8 NPT) (3/4 NPT x 1-3/8° LG)
12 503-01B3 1 Clamp, Hose 46 505-0132 1 Elbow, Pipe - 90° (3/4 NPT)
13 5J3172 AR  Hose. Bulk (Sold by the Foot) Three 47  505-0102 1 Nipple, Pipe - Close
Feet Required (3/4 NPT x 1-3/8° LG)
14 505.0324 1 Hipple, P:pe - Halt (3/4 NPT x 2° LG) 48 Filter, Water - W/Coragion .. ubiting
15 504.0571% 1 Vaive, Shutotf - Brass (3/4 NPT) Chemical DCA4
16 505-0%02 1 Nipplae. Pipe - Close 130-3538 2 Service
{34 NPT x 1-3/8" LG) 130-3576 2 Pra-Charging Complete System
17 '505-0132 1 Eibow, Pipe - 9C° (3/4 NPT) 49 416-0446 2 Cable, Battery - Jumper {12-1/2° LG)
16 505-002¢ 1 Bushing, Reducer (3/4 NPT x 1/2NPT) 416-0473 2 Cable, Battery - Jumper (27° LG)
19 505-0100 1 Nippie. Pipe - Close 416-0964 2 Cable, Battary (35° LG)
(12 NPT x 1.1/8° LG) 416-0639 2 Cable, Battery (60" LG)
20  102-1335 1 Plug, Drain {Modihed) 416-0680 3 Cable, Electrical - Jumper (10* LG)
21  508-0292 1 Washer, Sealing 50 501-0520 1 Line, Fuel - Flexible “FUEL QUT*
22 122-0757 5 Fiter, Ol (37° 7/8-14 Female Swivel x 3/4-14
23 800.0270 1 Screw. Cap - Hex Head Maie x 50" LG)
(3./8-24 x 5/8°) 501-0524 1 Line, Fuel - Flexibie "FUEL IN°®
24 856-0010 2 Washer, Lock - EIT {3/8°) (37° 1 5/16-12 Female Swive! x
25  332-1292 1 Terminal Assembly {Inciudes 1-11.5 Male x 50" LG)
Replaceable items 26 thry 29) 51 338-2925 1 Harness, Wiring - Engine 10 Contro!
26  B09-0035 1 Screw, Tapping - Round Head (includes Replaceable !tems)
(#8 x 2:4%) 323-13086 1 Housing, Connector - 8 Pin
27 '508:0015 1 Washer, Insulating (Less Pins)
28 870-0196 1 Nut. Insulated 323-1200 8 Pin, Contact
29 3321280 1 Board, Terminai 323-1304 1 Housing, Connector - 6 Pin
30 1492232 2 Fiiter, Fuel {Less Pins)
N 3322634 6 Clamp. J 323-1200 6 Pin, Contact
32 504.0028 2 Cock, Drain
33 3090436 1 Switch. Thermostatic - High Water

Temperature (PRE-ALARM) (216°F)



External Parts
DFLC, DFLD




Externai Parts

DFLC, DFLD
Spec. H
REF. PART Qry. PART REF. PART ary. PART
NO. NO. USED OESCRIPTION HO. HNO. USED DESCRIPTION
1 309-0269 1 Switch. Temperature - Low Engine 27  5065-0100 1 Nippte, Pipe (1/2" x 1.12)
Coolant (S4) 29 503-1731 3 Hose, Drain (30%)
2 1 Screw. Cap. Hex Head {3/8-16 x 1.50) 3¢ 332-1292 1 Terminal Assembly (includes Parts
J a50-GCs0 1 Washer, Lock {3/8%) Marked *) (1286}
4 193-0375 1 Senger, Temperaiure - Water 31 332-2634 6 Clamp, J
§ 503-0189 2 Clamp, Hose 32 505-0050 2 Elbow, Strest 90° (1/2°)
6 209-0437 2  Switch, Thermostat - High Engine 33 505-0007 2  Bushing. Reducer (1/4° to 1/8)
Coolant Tempsarature (opens at 34 504-0028 1 Draincock
202* F . ciozes at 222° F) (S2) 35 855-0010 2 Washer, Lock - EIT (3/8%)
7 505-0019 5 Bushing, Reducear (1/2" x 3/8°) 38 503-1731 1 Hose, Drain (14°%)
8 3090436 2 Switch, Thermostat - High Engine 37 504-0171 2 Valve, Shutotf
Cootlant Temperaturs (opens at 38 505-0102 3 Nippte, Pips (3/4° x 1.38)
190" F - closes at 216" F) 39 505-0324 2 Nipple, Half (3/4° x 2%)
v (S6 - Pre Alarm) 40 505-0132 2 Elbow, Strae! 90° (3/4")
9 505-0021 21 Bushing, Reducer (3/4° x 1/2°) 41 367-2167 1 Relay, Solenoid - Start
10 416-0680 3 Cable. Starter " 42 856-0006 2 washer, Lock - EIT (1/4%)
12 332-0941 4 Cat'e. Tie 43 821-0010 1 Screw, Hex Head - Locking
13 416-0446 2 Cavle, Jumper (1/4-20 x 1/2)
14  416-0639 2 Cable, Baitery 44 862-0013 1 Nut, Hex (1/4-2Q)
15 416-0964 2 Cabte, Battery 45 809-0036 1 *Screw, Sheet Metal - Round Head
16  193-0244 1 Sender. Temperature - Oil (E4) (#8 x 7/8%)
17 - 505-0151 R Bushwng, Reducer (1/2° x 1/8%) 46 508-0015 1 *Washer, Fiber
18 193-0244 1 Sender, Pressure - Oil (E1) 47 870-0196 1 *Nut, Insulation
19 309-0272 1 Switch, Pressura - Ol 48 332-1281 1 *Bracket, Terminal
(Closes at 20 1bs) 49 300-0270 1 Screw, Cap Hex Head (3/8-24 x 5/8")
200 309.-056¢ 1 Switch, Pressure - Ol
{Closes at 14 1bs})
22 B00-00%0 1 Screw, Hex Heed (1/2-13 x 1 00)
23 856-0013 1 Washer, Lock - EIT {1/2°)
24 B50-0060 1 Washer, Lock (1/2%)
25 102-1335 1 Plug. Drain - Qul
26 5080292 1 Washer, Sealing

n




ExternalParts = ... . o e




20

REF. PART
NO. NO.
1 309-04386
2 50%-0117
3 309-0437
4 338-252%
323.1306
323-1200
323.1304
323-1200
s 193-0375
& 503-002t
7 416-0446
416-0473
416-0964
416-0639
416-0680
8  309-0561
9 193.0214
16 309.0272
11 505-0007
12 503-0183
13 503.173¢
14 505-0324
15 504-0171
16 505-0102
17 505-0132
18 5050021
‘ 19 S05-0100
1021335
21 508-02982
22 122.0757
23 800.0270

Qary.
USED

1

2

- WNNN

. .

—_ S s -

Externa! Engine Paris

Washer, Sealing
Filter, OM
Screw, Cap - Hex Head

n

DFMB
PART REF.
DESCRIPTION NO.
Switch, Thermostatic - High Water
Temperature (PRE-ALARM) (216°F) 24
Bushing, Reducer - Flush 25
(172 NPT x 3/8 NPT)
Switch, Thermostauc - High Water 26

Temperature (SHUTDOWN) (222°F)
Harness., Wining - Engine to Control 27

{incluges Replaceable ltems) 28

Housing, Connacior - 8 Pin 29

(Less Ping) 30
Pin, Contact 31
Housing, Connector - 6 Pin 33

(Less Pins)

Pin, Contact 32
Sender. Water Temperature 33
Bushing, Reducer - Hex 34

(34 NPT x 1/2 NPT)

Cable, Battery - Jumper 35

(12-1/2° LG) 36

Cable, Battery - Jumper (27° LG) 37

Cabte. Battery (35" LG)

Cable, Batiery (60" LG) 38

Cable, Etectrical - Jumper (10° LG) 39
Switch, Pressure - Qil; 14# PS]

{SHUTDOWN) With Dual Terminals 40
Sender. Pressure, Oil
"Switch, Pressure - Qil, 20# PSi

(PRE-ALARM)

Busming. Reducer (1/4 NPT x 1,8 NPT) 41
Clamp. Hose
Hose. Bulk (Soid by the Foot) Three

Feet Required 42
Nipple. Pipe - Half (3/4 NPT x 2° LG) 43
Vaive. Shutof! - Brass (3/4 NPT) 44
Nipple. Pipe - Close

(3:4 NPT x 1-3/8" LG) 45
Elbow. Pipe - 90° (3/4 NPT)

Bushing, Reducer (3/4 NPT x 1/2 NPT) 46
Nippile, Pipe - Close

(1 2 NPT x 1-1,8° LG)

Plug. Drain (Modified) 47

PART
NOC.

856-0010
332-1292

809-0035

508-0015
870-0196
332-1281
149-2232
332-2634
309-0436

503-0028
503-0183
503-1731

505-0324
504-0171
505-0102

505-0132
505-0102

130-3538
130-3576
309-0269

800-0062
850-0050
309-0437
505-0117

501-0520

501-0524

Qry.
USED

- Ty N . = b

-

AR

- NN

-h -

PARY
DESCRIPTION

(3/3-24 x 5/8%)
Washer, Lock - EIT (3/8°%)
Terminal Assembly (Inciudes
Replaceabie {tems 26 thry 29)
Screw, Tapping - Round Head
{#8 x 3/4°)
Washaer, Insulating
Nut, insulated
Board, Tarminal
Filter. Fuel
Clamp, J
Swilch, Thermostatic - High Water
Temperature (PRE-ALARM) (216°F)
Cock. Drain
Clamp, Hose
Hosa. Bulk (Sold by the Foot) Two
Feot Required
Nipple, Pipe - Half (3/4 NPT x 2° LG}
Valve, Shutoff - Brass (3/4 NPT)
Nipple, Pipe - Close
(3/4 NPT x 1-3/8° LG)
Elbow, Pipe - 90° (3/4 NPT}
Nipple, Pipe - Close
(3/4 NPT x 1-3/8" LG}
Filter, Water - W/Corrosion Inhibiting
Chemicz: CCA4
Service
Pre-Charging Complate System
Switch. Thermostatic - Low Engine
Temperature
Attaching Parts for Switch
Screw, Cap - Hex Head (3/8-16 x 47)
Washer, Lock-Spring (3/8°)
Switch, Thermostatic - High Water
Temperature (SHUTDQWN) (222°F)
Bushing, Aeducer - Flush
{172 NPT x 3/8 NPT)
Line, Fuel - Flaxible "FUEL OUT"
{37° 7/8-14 Femaie Swivel x 3/4-14
Male x 50" LG) ‘
Line, Fuel - Filexible *FUEL IN®
{37° 1-5/16-12 Female Swivel x
1-11.5 Male x 50" LG)



Alternator ‘ ‘ : ‘ |
45 AMP | . ‘ o
Spec. "F* to "G" - K38 and K50 Genssis

AL LS LAY

|
1—
| L]
2
REF. PART Qry. PART REF. PARAT ary. PART
NO. NO. USED DESCRIPTION NG. NO. USED DESCRIPTION
! 130-3870 1 Guarg 15 194-2017 1 Bracket
2 118-1087 1 Scrow. Cap Hex Head 16 191-1990 L Support
{(M10 x 15 x 90) 17 191-1983-02 1§ Allarnator {45 Amp
3 191.1988.07 1t Spacar 18 130-3868 1 Guard ‘
L4 821.0022 3 Screw, Hex Head - Locking 18 821-0018 ‘21 Scrow, Hex Head, Locking
(5/16-20 x 1 25) (1/4-20 x .62)
5 191.1981 1 Fan G 192110 1 Bracket L
"6 19%.1984 | Pulley 2t 8000077 1 Screw, Hex Head - Locking
7 %11.0119 1 Beit, Ves (7/18-14-3)
8 800-2058 1 Scrow, Cap Hex Head 22 850-0058 2 Washisr, Lock (7/18%)
(M8 x 125 x 25) 23 Bracket, Belt Guarg
9 850.2008 1 Washar, Lock (M8)
10 526-0030 1 Washer, Flat (3.8%) 130-3871-01 1 OFJA, DFJB, DFIC, DFLA, DFLB,
1T 191.2028 1 @racket, Aiternator ‘ DFLC, DFLD
12 800-0500 2 Screw, Cap Hux Head {7/18-14 x § 50) 130-3874-02 ¢ OFMB
13 $26.0342 2 Wagher, Flat (1/27) 24 800-0069 1 Screw, Cap Hes Hesd (7/18-14x 73)
14 191.2023 y Sioave 25 130-3889 1 QGuarg, Belt

L




(R SR ODR

o

-\‘X/
2

13
REF. PART
NO. NO.
1 130.3870
2  800-0237
2 5286.02352
4  870-0452
35 511.0161-02
€ 8060-0092
7 850-0060
8 330-1869
9 6821.0000
10 130-38686
11 197.1926.02
12 19122
13 821.0018

Alternator
75 AMP

Qry.
USED

B et b wt b () e

21

THLRTHINN \
WHETTITIR

PARY
DESCRIPTION

Cover, Beit Guarg
Scrow. Cap Hex Head (1/2-20 x 8.50)
Washer, Flat {1/2%)
Nut, Lock (1/2-20)
Belt (Poly-¥ 5 Rib)
Screw, Cap Hex Head, (1/2-13x1.5)
Washer, Lock {1/2%)
Guarg
Scrow, Hex Head - Locking
{3/8-18 x 1)
Beacket
Atiarnator (75 Amp)
Pulley
Scraw, Hex Head - Locking
(1/4.20 x 62)

15

REF. PART

NO. NO.

14 1911942

13 300-0074

18 850-0055

17
130-2871-01
130-3J871-02

18 800-0069

9 19211

20 1912108

21 800-0500

22 528-0342

23 1912023

Qry.
USED

.

B RS AL b B ot -

PART
DESCRIPTION

Brachket

Screw, Cap Hex Hoad (7/1G-14 x 1.75)

Washar, Lock (7/16°)

Bracket, Bellt Guard

OFJA, DFJB, OFJC, DFLA, DFLB.
DFLC, DFLD

DFNB

Scrow, Cap Hax Hoad (7/18-34 x .75)

Bracket - Alternator

Suppont - Allarnator

Screw, Cap Hex Herd (7/16-14 2 5.50)

Wagsher, Fial (1/2%)

Stesve



AIR CLEANER
DFJA, DFJB, DFLA, DFLS

8BEF. PAR Qry. PART REF. PART aTy. PART
NO. NO. USED DESCRIPTION NO. NO. USED DESCRIPTION
1 140-2501 2 Air Cleaner 10 140-2502 4 Band
2 S03-1870-vt 2 Clamp, Hose 11 B821-0030 8 Screw, Locking, Hex Haag
J 503-1875 2 Hose, Rsducar {3/8-16 x 1.00)
4 503-1870-'4 10 Clamp, Hose 12  870-0281 8 Mut, Locking, Hex {3/8-16)
5 140-2519 2 Tube, A Inlet 13 140-2515 1 Bracket
§ 503-0970 4 Elbow (90°) 14 821-0033 8 Screw, Locking Hex Head
7 Tube Assy - Air Infet (7/16-14 x .75)
140-2521 2 OFLA, OFLB 15 82%-0018 2 Screw, Locking Hex Head
140-2509 2 OFJA, OFJ8 (1/4-20 x .63)
8 140-1548 2 ingicator, Service i 870-0212 2 Mut, Locking, Hex (1/4-20)
9 140-1260 2 Futing - Satety Filter 17 332-28234 2 Clamp-J4 ‘

No Raplaceabls Element




REF.
NO.

b e A e

PART
NO.

151 0637
338 2526
191 Q811
8130139

orvyY.
USED

do b - am

Eiectronic Governor

PART
DESCRIPTION

Coantrol, Governor

Harness, Wining - Governor Control

Pickup. Magnenc

Serew. Mactune - Round Head
(21032 « 2,40

17

REF. PART QTy. PART
NO. NO. USED DESCRIPTION
5 850-0030 4 Wwasher, Look (910}
8 150-2213 1 Covaer, Controt

Scraw, Locking - Hex Head

7 821-0010 4
{1/4-20 x 1/2%)




REF,
NO.

L2 N B

PART
NO.

149.2287

151.0411°

338.2526
338-2538

Woodward Governor

QTy. PART : REF. PART
USED DESCRIPTION NO. NO.

Plug - Fue! Pump Mod.
Pickup. Magnetic

P Y

Harness. Wirng - Governor Controf 9 332-069¢%
Harness. Adapter - \WWood Governor 10  332-0970

10 Engine Harness (127) 11 822-1050

QaTy.
USED

-t

PART
DESCRIPTION

Screw, Machine - Round Head
(#10-32 x 3/4°) .

Block, Terminal (6 Place)

Strip, Marker {6 Place)

Screw, Machine - Pan Head
(#8-32 x 3/4°)




] Fuel Pressure Gauge

REF. PART QTy. PART REF. PART QTy. PART
NO. NO. USED DESCRIPTION NO. NOC. USED DESCRIPTION
1 193-0128 1 Gauge, Pressurs (Includes Mounting 149-2291-01 1 DFJA, DFJB, DFJC
Hardware) 149-2291-02 1 DFLA, DFLB, DFLC, DFLD, OFMB
2 193-0029 1 Bracket, Mounting 7 502-0034 2 Elbow, Compression - 90°*
s 504-0064 1 Valve (Includes Nut and Ring)
] Tube. Copper & 505-0007 1 Bushing, Reducer (1/4 10 1/8)

1




. ﬂgrﬂais;

IS IEAL

DFLA, DFLB, DFLC, DFLD, DFMB
‘ Spec. H




REF. PART
NO.  NO.
|
130-3615
130-3758
2 130-3642
3 130-3639
4 130-3643
5 130-3644
6 130-365!
130-4215
130-4216
7 503-1872.02
8 503.-1728
9 503-1872-10
16 130-3650
1"
130-3648
130-3649
12 503-3728
13
501-0559
501-0558
14 503-1872-05
15 800-0051
16 821.0030
17 850.0048
18  821-0010
19 303.2733.02
20 800-0093
2'  800-0092
22 800-0091
23  800-0094
‘24 850-0080
25  526-0219
26 - 403.2733.01
27 B62-00'&
28
1303776
130-3780
29 505-0219
30 800-030%

Qry.
USED

- AN e A e NN e e

[\S ]

N

- N

& S

n
~

G == A -

Radiator
DFLA, DFLB, DFLC, DFLD, DFMB

Spec. H
PART REF.
DESCRIPTION NO.

Radiator 3t
DFLA, DFLB, DFLC. DFLD 32
DFMB 33

Spacer 34

Brackel, Radator Support

Support, Radiator 35

Support 386

Fan Shroud Assembly 37
Beanng KT}
Shaft 39

Clamp, Hose

Hose, Rad:ator, {5.00 Dia.) 40

Clamp. Hose 41

Tube. inlet (5 00 Dia.} 42

Tube. Intet (3.00 Dia.) 43
DFLC, DFLD, DFMB
DFLA,. DFLB 44

Hose. Radator 45
DFLC, OFLD, DFMB 46
DFLA, DFLB 47

Line, Flex 48
DFLA. DFLB 49
DFLC. DFLD. DFMB 50

Clamp, Hose 51
DFLC. DOFLD. DFMB 52
DFLA. DFLB 53

Screw, Cap Hex Head (3/8-16 x 1.25) 54

Screw. Hex Head - Locking
(38-16 x 1 00)

Washer, Lock {3/8%) 55
DFLA. OFLB 56
DFLC. DFLD. DFMB

Screw, Hex Head - Locking 57
(1 4-20 x 50) 58

Washer. Bevet (387} 59

Screw, Cap Hex Head (1/2-13x 1 75)

Screw. Cap Hex Head (1/2-13x 1 50) 60

Sctew. Cap Hex Head (1/2-13 x 1 25} 61

Screw. Cap Hex Head {1/2-13 x 2)
Washer, Lock {1:2°)
Washer, Flat (1:2%)
Washer, Bevel (1/2°)
Nut, Hex {1.2-13)
Angle. Stiffener
OFLA. DFLB
DFLC. OFLD. DFMB
Nippte {1-1.4° x 4.8/2%)
Screw. Cap Hex Head (5.8-11 x 13}

2

PART
NO.

526-0112
850-0070
862-0007
815-0384

870-0281
130-3647-01
130-3647-02
503-1730
800-0132

505-1423
505-0183
870-0212
821-0014

130-3827
130-3826
130-3825
130-3663
130-3662
332-3608
130-3675
130-3677
130-3676
130-3672

130-3778
130-3777
505-0011
503-1727

403-3278
403-3277
800-0585

503-1870-05
505-0017

ary.
USED

-t b DN MNN

N et - NN =

NN

PART
DESCRIPTION

Washer, Flat (5/8°)

Washer, Lock (5/8°)

Nut, Hex (5/8-11)

Screw, Self Tapping Hex
(3/8-16 x .75)

Nut, Lock (3/8-16)

Guard, Fan (RH)

Guard, Fan (L.H)

Hosse, Radiator

~ Screw, Cap Hex Head

(5/8-11 x 1.50)

Nipple - Combination (1.50 Dia.)

Elbow 80° Reducer

Nut, Lock {1/4-20)

Screw, Hex Head - Locking
(5/16-18 x .50)

Grille

Support - Grille

Plate

Support - Grille (Top)

Sugpport - Gnile (Bottom)

Cable - Tie

Guard, Belt {LH)

Guard, Belt (Top)

Guard, Belt (RH)

Guard, Belt (Bottom)

Angle, Engina
DFLA, DFLB
DFLC, DFLD, DFMB

Elbow, Street (30°) DFLA, DFLE

Hose, Radiater (3.00 Dia.) OFLC. DFLD.
DFMB

8race, Fan

Brace, Fan

Screw, Cap Hex Head (3/8-16 x 3.50)
DFLA, DFLB

Clamp, Hose - DFLA, DFLB

Bushing, Reducer (3/8° x 1/4”) DFLC,
DFLD, DFMB




Fan Drive
DFLA, DFLB, DFLC, OFLD

REF. PART aTY. PART REF. PART aTy. PART
NO. NO. USED DESCRIPTION NO. NO. USED DESCRIPTION
1 130-3668 1 idler Assembly - Fan 8 130-3660 1 Spacer, Shock
2 800.0500 2 Screw. Cap Hex Head (7/16-14 x 5.50) 9 526-0141 2 Washer, Flat. (7/16")
Gr 8 10 862-0034 1 Nut, Hex: (7/16°)
3 800-0055 5 Washer, Lock (7/16°) 11 511-0161-12 1 Belt, V-Ribbed (Prima Power)
4  402-0612 1 Absorber - Shock 12 815-0769-01 8 Screw, 12 Point Cup
5 130-3812 1 Puitey - Fan (Dia. -7 4) 13  800-0580 1 Screw, Cap Hex Head
6 130-3654 1 Pultey - Fan (Dia. -12.0) (7/16 x 14 x 1.62) Gr. 8
7 800-0078 2 Screw, Cap Hex Head (7/16 x 2.75) . 14  130-3652 1 Bushing (2.188 ID)

2




Fan Drive
DFMB.

REF. PART QrTy. PART ‘ REF. PART Qry. ‘ PART

NQ. NO. USED ‘ DESCRIPTION NO. NO. USED DESCRIPTION

1 130-3668 1 ldler Assembly - Fan 11 130-3660 1 Spacer

2 80Q-0500 2 Screw, Hex Head (7/16-14 x 5.50) 12 528-0141 2 Washer, Flat (7/16°)

Gr. 8 13 862-0034 1 Nut, Hex (7/167)

3 800-0055 5 Washer, Lock (7/16°) 14 511-0161-03 1 Belt, V-Ribbed

4 130-3657 1 Bracket, Shock Mtg. 15  130-3652 Bushing (2.188 ID)

5 402-0612 1 Absorber, Shock 16 800-0580 1 Screw, CapHexHead (7/16-14 x 1.62)
6 130-3757 1 Shatt. Fan Drive Gr. 8 ‘
7 $15.0220 1 Key, 112 x 1,2 x3 . 17 130-3653 1 Bushing (2.00.1D)

8 130-3654 1 Pulley (12 Dia) 18  800-0092 6 Screw, Cap Hex Head (1/2-13 x .50)
9 130-3655 1 Putley (7 4 Dia ) 13 850-0060 6 Washer, Lock (1/2%)

10 1

800-0078 Screw. Hex Head (7/16-14 x 2 75)




REF.
NO.

!
2
3

i gt

PART
NO.

518-0064
130-3728
821-0014

505-1435

ary.
USED

Fan Lube

'DFLA, DFLB, DFLC, DFLD, DFMB

PART
DESCRIPTION

/%

i

Fitting, Grease /

Bracket - - /

Screw, Hex Head - Locking
{5/16-18 x .50)

Connector - Female (1/8 NPT)

REF.
NO.

DO~

W

PART
NO.

332-1389
503-1743-01
505-1436
503-1743-02
526-0346

QTy.
USED

PART
DESCRIPTION -

Cable, Tie
Hose, Grease (37°)

Connector - Eibow (1/8 NPT)
‘Hose, Grease (357)

[V .

t = e .
yvasner, riat




REF.
NO.

3. B N R

PART
NO.

03C9-0607
0155-2514
0505-1440
0155-0899
0505-0103

aTy.
USED

-t s s Y s
- a

‘ Thermostatic Valve

PART
OESCRIPTION

Vaive - Thermostatc

Gaskxet - Flange

Flange - Biing

Flange, Compamon

Nipoie Pipe (2-1°2 NPT x 2-1/2)

25

REF.
NO.

©oEeNO

PART
NQO.

0800-0138

0526-0112
0850-0070
0862-0007

QTy.
USED

8
16 .
8
8

PART
DESCRIPTION

Screw, Hex Head (5/8-11 x 3)
Washer, Flat (5/8) ‘
Washer, Lock (5/8)
Nut, Hex (5/8-11)



-
<

f \=

Heat Exchanger

%




Heat Exchanger

REF. PAAT TY. PART REF. PART aTy. . PART
NO. NO. Sssn DESCRIPTION NO. NO. USED DESCRIPTION
1 0130-3772 1 Meat Exchanger 33 0332-1389 12 Tie, Cable
2 1130-3773 1 Elbow - Outtel, Heat Exchanger 34 0332-2634 4  Clamp-J
3 0130-3774 1 Mamitold - Iniet, Heai Exchanger 35 0130-3592-02 1 Guard - Rag'ator
4 0307.271% 1 Vaive - Solencid (24V) 36 0130-3592-01 1 Guard - Radiator
6§ 0155.0899 1 Fiange - Companion 37 0130-3769 1 Panel, Top - Heat Exchanger
7 0505-0103 2 Nippie (2-1/2° NPT x 2-1/29) 38 §130-3787 1 Panel, Front - Heat Exchanger
8  0505.1442 1 Eibow - 90° Flange 39 0130-3770 1 Base, Heat Exchanger
9 0505-0044 ] Eibow - 80° (2-1/2° NPT) 40 0508-0051 1 Grommet
10 0155.2514 1 Gaskel 41 0821-0018 15 Screw, Hex Head - Locking
12 0505-1441 2 Bustung, Hex (4 NPT x 2-1/2° NPT) (5/16-18 x .750)
13 0155-2503 2 Gasket, Exhaust 42  0870-0257 6 Nut, Self Locking (5/16°)
14 (0130-3765 1 Tube, Heat Exchanger Outlet 43 0821-0029 12 Screw, Hex Head - Locking
15 . 0503-1726 2 Hose, Radiator (3/8°-16 x .750)
16 . 0503-1872-10 4 Clamp, Hose 44  0821-0033 8 Screw, Hex Head - Locking
7 0130-3764 2 Tube, Heat Exchangar Inlet (7/16-14 x .750)
18 . 0%503-1762 2 Hose, (3° 10 x 8.50° LG) 45 0800-0094 8 Screw, Cap Hex Head (1/2-13 x 2)
19 0503-1783 2 Hose, (3° 10 x 13.25° LG) 46 (0526-0219 8 Washer, Flat (1/2°)
20  0503-1872-05 8 Clamp, Hose 47  0850-0060 8 Washer, Lock (1/2")
21 0130-3766 i Tank, Expansion 48 0403-2733-01 6 Washer, Bevel (1/2°)
22 0%30-0449 1 Cap, Radiator 49  0862-0160 16 Screw, Cap Hex Head (3/4-10 x 3.25)
23  0503-1764 1 Hosa, Flax (1-1/2° 1D x 30° LG) 50 0862-0016 8 Nut, Hex (1/2-13)
24  0505.1429 2 Nipple 51 0800-0133 4 Screw, Cap Hex Head (5/8-11x 1. 75)
25  0503:1872-02 2 Clamp, Hose 52 0800-0135 4 Screw, Cap Hex Head (5/8-11 x 2. 25)
26  0505-0011 Elbow, Street 1/4°) 53 0526-0112 4 Washer, Flat (5/8%)
4 DFJC, DFJD 54 0850-0070 4 Washer; Lock (5/8°)
6 DFJA, DFJB, DFLA, DFLB 55 0862-0007 4 Nut, Hex (5/8 11)
‘ 3 DFLC, DFLD, DFMB 56 505-0114 1 Nipple (2.5 x 3.0 LG)
27  0505.0017 Bushing - Reducer - DFMB 57 0870-028¢ 8 Nut, Lock (3/8-16)
28 . 0503-1620 1 Hose (.38° ID x 160° LG) 58  0850-0079 18 Washner, Lock (3/47)
29 0503-1418 1 Hose (.25° 1D x 100 LG} 89 0862-0008 16 Nut, Hex (3/4-10)
30  0502-1182 Connactor, Hose 60 0526-0027 16 Washer, Flat (3/4%)
6 OFJA, DFJB, DFJC. DFJD, DFLA, 61 505-0153 Coupler, Reducer
DOFiLB 2 DFJC, DFLD
4 DOFMB 1 DFLC, DFLD, DFMB
3 0505-0020 2 Bushing, Reducer (3/4 NPT x 1/4 NPT) 62 309-0635-02 2 Valve, Cheack - DFJA, DFJB, DFJC
OFJC, DFJD DFJD, DFLA, DFLB
32 0503-0685 Clamp, Hose 63 505-0378 Elbow, 378 x 45°¢ )
7 DFJA. DFJB, DFJC. DFJD, DFLA, 2 DFJA, DFJB, DFLA, DFLB
OFLB, OFLC, DFLD 1 DFLC. DFLD, DFMB
S DFMB

o




3
g—u 1) /13
| /1
?°
E 4 i =
1 °=i0 ﬂm‘?,it o
) Ly
Tl |
13\5‘, m{m"ﬂl h
Ll ;
S 5
" u\’ .
7——-""? w o
' .
6”'5 \
REF. PART QTy. PART REF. PART QrTy. PART
NG, NO. USED DESCRIPTION NO. NO. USED DESCRIPTION
o 130-3715 1 Cover - Damper 503-1418 1 (174" x 60°) DFLA, DFLB
2 130371401 1 Guard - Damper (RH) 503-141i8 ] (1/4° x 30°) DFLC, DFLD, DFMB
3 130-3714.02 1 Guard - Damper (LH) 10 505-0017 1 Bushing - Reducer (3/8 x 1/4) - DFLC,
4 130-3713 1 Guard - Damper (Top) DFLD, DFMB
5 821.0010 22 Screw, Hex Head - Locking i1 505-0011 2 Elbow - Street (1/4%) - DFLA, DFLB,
(1:4-20 x 50Q) 12 Connector - Hose (1/4")
g 821-0030 2 Screw. Hex Head - Locking 502-0395 4 - DFLA, DFLB
: {3.8-16 x 1) 2 DFLC, DFLD. DFMB
7 R70.0281 2 Nut, Hex Head - Locking (3./8-16) 13 503-0685 4 Clamp, Hoss (1/4) 4 DFLA. DFLB 2
8 Hose DFLC. DFLD, DFMB

¥




Water Heater

Adapter. Heater Hose

REF. PARY Qary. PART REF. PART ary. PART
NO. NO. USED DESCRIPTION NO. NO. USEDR DESCRIPTION
1 Heater. Cootamt (4000 Wait) 6 502.0189 12 Clamp, Hose
{inciudes Thermostal) 7  505-075% 2 Mipple Combinalion
333:0512.01 2 120 voit 8 505-1430 1 Tee. Reducing (1-1/4 x 1.5,8)
233-0512:02 2 208. 24C. 480 Voit 9 S05-0177 1 Nipple, Pipe (1-1/4 x 1.5/8)
333-0468 ' Thermostal. Heater (Service 10 505-0041 1 Elbow, 80° (1)
‘ Replacement) 11 518-0548-02 .2 Clip
by 503-1779 Hose. Ragator (1" D) 12 505-000¢ 1 Nipple - Pipe (1* x 1-1/2%}
(Oraer by the foot) 13 336-2760-01 1 Wiring Harness, Heater
37 7130-3866 2 Bracket. Heater Mounuing 338-27606-92 1 Wiring Harness, Heater
4 870-0212 8 Nut, Hex . Locking (1/4-28) 14 509-0283-01 2 Seal, Ractangular Ring
2 . L ‘

5 130-3692 ‘
i o : : I




Controil Housing




REF. PARTY
NO. NO.
1

319-1809-03

319-1609-04
2  319.1085-01
3 319.1085-02
4  319.1087
S  313-1086-01
6§ 319-1086-02
7

319.1089

J19.1088
8 | 319.1093
9 319.0881
10 319.0879
tt

315-1096

319.1097
12 319-1090
13 319-1118
14

319-1091

319.1092
15  234.0908
16  508-1057

Qry.
USED

)

.S I X TSy

- A A

Contro! Housing

PART
DESCRIPTION

Fanal - Bottom
DFJA, DFJB. DFJC. DFLD
DFLA, DFLB, OFLC, DFLD
Panel, Rught Suge
Panel, Left Side
Panel - Front
Panel - Right Side - Top
Panet - Left Side - Top
Panel - Rear
DOFJA, DFJB. DFJC. DFJD
DFLA. DFLB, DFLC, DFLD
Cover - Top
Cover, Side - Lower
Support - Control Box
Brackel, Saddle
DFJA. DFJB, DFJC, DFJ0
OFLA, DFLB. DFLC. DFLD
Angle - Support
Angle - Support
Bracket - Panel
OFJA. DFJB. DFJC. DFJD
DFLA. DFLB, OFLC, DFLD
Grille
Grommet

. DFMB

. DFuB

. DFMB

. DFMB

3

REF. PART
NO. NO.

17  821-0010
18 821-0014
19 800-208e6
20 856-0006
21 850-2010
22 821-0016
23 319-1203
24 526-0141
25 319-0883
26 870-028t1
27  319-1094

Qry.
USED

29
33
80

15

NS Ne 2L

<]

PART
DESCRIPTION - .

Screw, Locking - Hex Head
{1/4 x .50)
DFLA, DFLB, OFLC, DFLD, DFMB
DFJA, DFJB. OFJC, DFJD
Screw, Locking - Hex Head
{5/16-18 x .50)
Screw, Hex Head (M10 x 1.50 x 25]
DFJA, DFJB, DFJC, DFJD
DFLA, DFLB. DFLC, DFLD, DFM8
Washer, EIT Lock (1/4)
Washer, Lock (M10)
DFJA, DFJB, DFJC, DFJD
DFLA, DFLB, DFLC, DFLD, DFMB
Screw, Locking - Hex (5/16-18 x .75)
Gusset
Washer, Flat (3/8)
DFJA, DF.B, DFJC, DFJD
DOFLA, DFLB, DFLC, DFLD. DFMB
Angle - Housing - OFJA, DFJB, DFJC,
DFJO "
Nut, Locking - Hex (3/8-16) DFLA,
DFLB, DFLC, DFLD, DFMB
Cover, Box



: Junction Box
(Engine Coolant Heater)

/ ~ .2

)
i
!
i
|
]
*
%
i
i
i
]
!

3

REF. PART  QTY.  paRT REF. PART  QTY. PART

NO. NO. USED DESCRIPTION : ‘NO. NO. USED *oescmp*nouir
1 330-0005 ! 8ox, Junction ‘ , 4  331-0027 ‘2 Connector, Knockoul ‘ e
2 330-0004 -y  Cover . i - 8§ 813-0105 = 2 Screw, Machine - Raund Head

3 812:0079 2 Screw, Sheet Metal - Round Head 1 o (#10:32x 1%
R (uaazxwz') ﬂ ... .8 87000131 = 2 - Nut Hex - With EI




Low Coolant Level Sender

1100A
REF. PART Qry. PART REF. PART QarTy. PART
NO. NO. USED DESCRIPTION NO. NO. USED DESCRIPTION
1 193.0322 1 Sender - Low Coolant Level (S7) 3 518-0350 1 Clamp, Insulated

2. 338-2010 1 Harness, Wiring




control

23 9

\




REF.

NO.

[0

~NSH Vs

10
i
12
13
14
15
ig

17
18

19
20
1
22
23

24

25

PART
KO,

821-0018

85¢-000¢
821.0014

508-00%1
301-8065
402-0527
800-0045

850-0045
508-0001
406.0332
406-0333
406-0334
332.0052
870-0131
871-0015
853-0013

337-0049
800-0024

856-0008
821-0004

332-0607

a32-2723
812-0065

338-2278
338-1835

338-1836
338-1904

338-2529

305-0824

305-0823

Qry.
USED

1

» N

B b o s

- e W RN -

BN o

-

-

-

-

Control

PART
DESCRIPTION

Screw, Locking - Hex Washer Head
{1/4-20 x 5/8)

Washar Lock - EiT {1/4°)

Screw, Seif-Locking - Hex Washer
Head (5/16-18 x 1/2°)

Grommet (2° Hole)

Box, Control

isotator, Vibration

Screw, Cap - Hex Head
(5/16-18 x 3/8°}

Washer, Lock - Spring (5/16°)

Grommet (1-1/16° Hote)

Receptacie, Fastenar

Stud, Fastener

Washer, Stud Retainer

Chp, Wire

Nut, Hex - With ET (#10-32)

Nut, Hex (1/4-20) Grounding Stud

Washear, Lock - ET (1/4°) Grounding
Stud

Strap, Ground

Screw, Cap - Hex Head
(5/16-18 x 1/2°)

Washer, Lock - EIT (5/16°)

Screw, Self-Locking - Hex Washer
Head (#10-32 x 5/16"%)

Block, Terminal - 12 Place (TB21)

Strip, Marker - 12 Place

Screw, Machine - Round Head
(#6-32 x 5/8")

Harness, Winng
AC Door Assembly to TB21

Terminai Block (Includes TB21
Terminal Bfock)
Alarm Relay (8 Wire) (A13to A11T81Y
and 182)
Alarm Relay (5 Wire) (A1410 A11TB2)
Time Delay Start/Stop (A1S 1o ANTB1)
Electronmic Overspeed {A16 t0
A11TB1-1, .5, -10 and AUX-P2,
PJ) - ‘
501-1200 KW Sets
Ragulalor, Voltage (VR21)
Used Withoul Permanent
Magnet Exciter Ganerators
(Mode! SX440) (Also available
as Newage Part Number
E000-24030)

Used With Permanent Magnet
Exciter Generalors (Model MX321)
(Also Available as Newage Part
Number E000-23210)

¥

REF. PART
NO. NO.
26  332-1043
27 350-1222
28 815-0218
29  300-2856
30 812-0063
31 853-0003
32 300-2663
33 815-0544
34 301-8851
35  338-2277
36 323-1308
37 3231302
38

300-2810

300-2812
39

321-0270

321-0231

321-0094
P
a“
42  338-2525
44

323-1304

323-1306

223-1200
48 319-0754
49
50 319-0852
51 812-0084
52

300-2899

300-2000
53 332-2057
S4  305-0818-02

QTy.
USED

1
1
4

-l =b

- N - N

-h

-t ok wk an

PART
DESCRIPTION

Jumper, Terminal (TB21-22 to 21)

Resistor (T821-32 to 26)

Screw, Machine - Round Head - Cross
Recessed with !T (#5-32 x 1)

Board, Printed Circuit - Alarm Relay
{12 Light Control) (A14)

Screw, Machine - Round Head
(#6-32 x 1/2°%)

Washer, Lock - ET (#6)

Board, Printed Circuit - Alarm Relay
{7 and 12 Light Controf) (A13) ‘

Screw, Machine - Round Head - Cross
Recessed with IT (¥6-32 x 1/2°)

Bracket, Mounting

Harness, Wiring - OC (includes
Connector Housing and Contact Pins)
{OC Door Assembly to Engine
Monitor)

Housing, Connactor - 12 Place (J4)

Pin, Contact

Monitor, Engine (Includes Fuses) (A11)
7 Light Control
12 Light Controi

Fuse
20 Amp (F1, F2)
15 Amp (F3)
5 Amp (F4, F5)

Door Assembiy, Controi - AC (See
Separate Page for Componants).

Door Assembly, Control - OC (See .
Separale Page tor Components)

Harness, Wiring - Engine to Controtl

Housing, Connector
6 Place (J2)
8 Place (J1)

Spec E

Plale, Mounting

Retay, Aun (See Separate Page ior
Components)

Plate; Mounting, (Used With Model
‘MX321 Voltage Regulator)

Screw, Machine - Round ‘Head
(#8-32 x 1°)

Board, Printed Circuit - Tlmo Delav
Start/Stop/Proheal (A15)
Without Preheat
With Preheat

Termiral, Tab (Double) (A15TB1-7)

Soard, Printad Circuit - Electronie
Ovarspeed (A16)




REF.

NO.

1

[« 3V

PART
NO.

301-9054-03
301.3054-02

302-1148
302-1753

302-1798
3021799
3021800
302:1980

302:1720

517:0131 .

© 322-0363

QTy.
USED

-t

B . T Srr Sy

AC Control Door Assembly

~ Lignt, Indicator -

PART
DESCRIPTION

Door, Control - AC
Doors Without Round Meter Holes
Doors With Three Round Meter Holes
Votimeter (M21)
0-300,600
0-750
Ammetar (M22)
0-1000/2000
0-1500,3000

- 0-2000/4000
 0-3000.6000 !
Meter. Frequency (M23)

Plyg. Hele (3/8° Hole)

(DS21. DS22)

3%

Upper/Lower Scate

REF. PART
NO. NO.
7
303-0261
303-0285
8 308-0882
9 303~0032
10
3 320 1688 01 1

320- 1saa uz ‘

aQry.
USED

| ‘ Wrm Auxullary Contac;s ‘ ;‘ 53; i

- S28A

PART
DESCRIPTION

Potentiometer
Adjust (R21)
1.5K Ohms {Used With Model SX440
Voltage Regutator)
5K Ohms (Used With Model MX321
Voltage Reguiator)

Swilch, Rotary - Vonmeter/Ammeter
{Knob Not Included) (S21)

Knob, Rotary Switch

- Voltage

‘Breaker Circuu (0821f ‘ ‘ ‘

Without! Auxahary Contacts '




REF.
NO.

& LS

TR

PART
NO.

301.9055-02

301:9055-01

815-0385

870-0183

322-0359:02
322-0360-02
322-0369-03
322-0361
1 322-0017
183-0352

QTty.
USED

1

1

R R N Py

. Lignt. Panel (DS11) .
- Bulb, Panel Light - Replacement
~ Gauge, Od Pressure (M11)

DC Control Door A‘ssem‘bly' :

~ PART
DESCRIPTION

Door. Controt - DC
Doors With Three Round
Gauge Holes
‘Doors With Five Round
Gauge Holes
Screw, Machine - Round Head
(#6-32 x 1/2%)
Nut, Hex -:With ET (#6-32).
Light Assembly, indicator
© {includes Wiring Harness and
Connector Housing) (A12)
7 Light Assembiy
12 Light Assembly. . -
Light, Indicator - Replacement |

1

13

REF. PART
NO. NO.
9  193-0351
10 302-1642
302-0885
12 308-0785
308-0784
14 517-0131
15 183-0250
16 302-1723
17 301-6257
18 308-0853

19

L

 322.0223

ary.
USED

- o h o

| (includes Bulb) (S14)
- Bulb, Pushbutton Switch - | -
| Replacemen) .

PART
- DESCRIPTION

~ Gauge, Water Temperature %(Miz)

Voltmeter (M13) ‘

‘Meter, Time Totalizing (M14) = -

Switch, Rocker - Restart/Prehes
Pane! Light (S11) b

Switch, Rocker - Run/Stop/Remote
{S12) : ‘

Plug, Hole (3/8" Hole)

Resistor (Mounted on Qil Pressure
and Water Temperature Gauges). .
(R1%, R12) :

Ammeter - Blank Scale -

Switch - Blank | o

Switch, Pusnbution - Emargency Stop |




. Oll Temperature Gauge

REF. PART ary. PART REF. PART  QTv. PART
NO. NO. USED DESCRIPTION NO. NO. USED DESCRIPTION
1 302-1723 1 Ammeter - Blank Scale 4  193-0250 1 Resistor, Gaugeo (Rt:!)

2 301-6257 1 Switch - Blank 5 517-0137 1 Plug, Hole (7/8" Hole)
3 193:0330 1 Gauge, Temparature - Oul (M15) ) )

38




Tachameter

REF. PART QTy. PART AEF. PART Qry. PART
ND. NO. USED DESCRIPTION NO. NQ. USED BESCRIPTION
1 302-1873-01 1 Tachomatar (0-4000 RPM} (M18)

2 301.6257 1 Switch - Blank

3 302-1723 1 Ammater - Blank Scaie

3



REF. PAART

Potentiometer
(Speed Adjusting)

ary. PART REF.
USED GESCRIPTION NO,
1 Polentiomelar - Spaed
Adjusting - Governor
Controiler (N0 Resistor-
Barzer Colman) 2

L

PART aTy. PART
NO. USED DESCRIPTION
303-0280 Cable, Shield (W120K Res -
Barber Coiman)
303-0223-05 Cabie, Shielged
334-01186 1 Cable, Shieided (107 .



Pyrometer

REF. PART OTY.j 3 PART L ‘ REF. PART aTy. '] " PART

NO.  NO. | USED ~_ DESCRIPTION = NO, NO | USED f  $ DESCR!?T!ON ik
1 3624874 oy Pyromrler (M26)‘ L e S 4 Bi‘ 0385 ; Screw Marmne Round Head i 3’
2. 1983:0299 . 1 Lead. Tharmocoupie SRR R o (#e- 32 X1y L
'3 3019993 2. F’Iare Cover co ‘ 5 870~0183; ‘ Nut Hex th ET (IIB 32)

A



Audible Signal

' REF. PART  QTv. PART REF. PART  QTY. . PART
NO. NO. USED DESCRIPTION NO. = NO. USED . DESCRIPTION.
13330133 1 Signal, Audible (DS2) 4 815-0385 8  Screw, Maching - Round Head = '
2. '319.0898 1 Piate, Mounting (#6-32 x '1/2°) ~
3 301.9993 2 Plate. Cover 5 870-0183 6 Nut, Hex - With ' ET (#6-32)

 .42  L



Current Transformer

REF. PART Qary. | PART | ~ REF. PART  QTY. : PART

NO. NO.: USED DESCRIPTION NO. NO. USED DESCRIPTION
o " Teanstormer. Current (CT21, CT22, 302-1794-14 3 Ratio 2000-4000/5
cT23) 302-1794-15 3 Ratio 3000-6000/5
302-1784-12 3 Rato 1000-2000/5 2  338-2532 1 Harness, Wiring - Current Transtfomer
302.1794-13 3 Ratio 1500-3000/5 3 856-0008 2 Washer, Loc.ung - EIT (5/16°)

(Grounding Wires)

@




Watimeter




REF. PARY

NO.

1

NO.
3021722

302-1721-16
302-172v17
302-1721-18
202-1721-19

338-2478

338-1936
335-2479

J02-%833-01

Qry.
USED

1

- s e -

Wattmeter

PART
DESCRIPTION

Wattmeter (Dial Not Inclyged) {M24}
Dial, Watlmaetar
0-800 KW Rating
0-1200 KXW Rating
0-1500 KW Ratng
0-2000 KW Ratng
Harness. Wuwing - Wattmaeter
120/240 voit, "DELTA"
Reconnactable WYE, Three Phase
120/240 Vou "SINGLE PHASE®, Tives
Phasse
Transducer, Watls (A21)
2-1:2 Elerment, Thige Phase, Four
Wire

5

REF,
NO.

- - ]

1"
12
13

PART
NG.

302-1833-C4
302-1833-05

301-6987
402-0354
856-0002
860-0008
821-0017

850-0045
862-0014
318-0030
B813-0102

QTy.
USED

L]

]

N DO e

PARY
DESCRIPTION

1-1/2 Element, Singla Phase,
Three Wire
2 Element, Three Phasae,
Three Wire
Bracket, Mounting
Mount, Shock
Washer, Lock - ET (#8)
Nui, Hex (#8-32)
Screw, Locking - Hex Washer Head
(5/16-18 x 1/2°) ‘ ‘
Washer, Lock - Spring (5/16")
Nut, Hex (5/16-18)
Piate, Mounting
Screw, Machine - Round Head
{#10-32 x 5/8")




Run Relay

2
. 5778
AEF. PART  QTYV.  PART REF. PART ~ QTY.  PART
NO. - NO. USED - . DESCRIPTION ‘ NO.  NO. USED ~ DESCRIPTION
1 3071058 1 *Relay, Run (K11) , 5  307-1087 2 *Holddown,Relay
815-0388 2 - *Screw, Pan Head - Cross Recessad 6 815-0544 3 . Screw, RoundHead w/IT Lock Waghar =
‘ Thread (#6:32 x 1/2°) : . (#8-32 x 1/2°) e ‘
3 319-0447 “ 1 Bracket, Mounting - Relay * - Quantites listed are for one mounted reiay, '
4 , ‘ : , : Lo

323-0804 i *Socket, Relay




L
i i

(PART..
DESCRIPTION

‘Relay

Bracket, Mounting - Rela
Holddown, Relay

Socket

USED
1
“
2

aTy.

323-0804
307-1987

'NO.
 310.0447

REF. PART

NO
3
4
5

32 x 1/2°)

L
=
o
o <4
E

T

%
- 4

; “n
-
E
A

c‘

PART
DESCRIPTION

Screw. Pan Head - Cross
Recassed Thread (#6

Relay. Run (K11)

USED
1
2

L QTY.

PART
'NO,

307:1058
815.0388

REF
NO.
1
2




REF.

PART

NO. NO.

1 : :
301 9715
319:1137

&l

(AR

{
&)

\

Qry.

© USED

PART
DESCRIPTION

Panel, Mounting
With Provision for Three
Terminal Blocks
(7 112° % 9° )
Terminal Blocks
(7:1/2% x 127

~Harness, Winng - Paralleling

(TB11 to A1, VR21,CB21)
Used‘ with Tmee Terminal - |
Blocks (includes Thiee

Termmal e!ocks and Rect;l:er} n

Useu vmn Fou. Te"mnal

“

REF. PART
NO. NO.

3 3322315

4 813-0100

5  870-0131

6 .

 812.0084
. 812-0084
7 3382172

~ 357-0030

QaTy.
USED

4

PART
DESCRIPTION

Blocks (Includes Four Terminal
Blocks)
Biock, Terminal (Guantily Used . -
Required)
Screw, Machine - Round Head
(#10-32 x .1/2°%)
Nut, Hex - With ET (#10-32)
Screw, Machine - Round Head
(#8-32 x 1°) |
‘IUsed with Three Terminal Biocks
Used wnh Four Terminat B!ocks
Hamess Wiring - Gm«emor (Shlalded)
Rectiner g :




VAR Power Factor Controller

N

1302-1794:13 1 Ratio 3000/5 TR 5  870-0131

REF. PART Qry. PART REF. PART QaTy. PART
NO. NO. USED DESCRIPTION NO. NO. USED DESCRIPTION

1 305-0870 1 Controiler, Power Factor 302-1704-14 1 Ratio 40006/5%

2 Transformer. Current (CT25} 3  813-0103 3 Screw, Machine - Round Head
302-1845-05 ' = Rauo 3060/5 : (#10-32 x 3/4%) ‘
302-1794-11 1 Ratio 1500/5 ‘ 4 528-008 4 Washer, Flat (#10) = |

4 Nut Hex - Wit €IT (¥10:32)

49




Auxiliary Terminal Block

A\
Y

>

REF. PART Qry. PART REF. PART  QTY. = PART

NO. NO. MSED DESCRIPTION NO.  NO. USED DESCRIPTION ‘
1 332-3107 2 Block. Terminal (Also Available as Avaiiable as Newage Part Number
: ‘ Newage Part Number 8450-14936) 130-20102) ‘
2 Harness, Wirning - AC 7 319-1245 1 Bracket, Tranformer
‘ 338-2530 1 190-240. 380-480 Volt;, 12 Lead 8 315-0717 3 _ Transformer, Polential.
Reconnectable Generator (PTU, PTV, PTW)
338-2713 1 240-480 VoIt Y, 380-480 Vait 5, 9 870-0257 4 - Nut, Sell-Locking - Hex Flange
. 600 Vvolt ¥ Head {5/18-18)
338-2867 1 4160-2400 Y 10 812-0082 2 Screw, Machine - Round Head
3 612 0085 3  Screw, Maching - Round Head o (¥8-32 x 3/4')
| o {#8-32x 1-1/8") N 11 '870-0221 | 12 . Nut, Hex -wam ET (08«32) EAEE P
I “870 0221 3 Nut, Hex - With IT (#8:32) 12 8210016 | 4 | Screw. Selt- Lacmng Hex | ‘1
s ‘850 0025 ‘3 Washor Lock Spnng w8y ;Flange I-iaad (5!16 m x\3/4') j i
6 1 Base Block - Tmmmal(mso N T I AR ‘;NH“;‘ : : T; *

5 2323536




~ REF. PART
' NO.  NO.

1 305-0817

Manual Voltage Regulator

ary. PART
USED DESCRIPTION |

R ‘Regulator, Voitage - Manual
‘ | . (Also Avalable as Newage)

Part Number 450-11400)

5‘

REF. PART  QTY.
NO. NO. | USED
2 821.0005 | 4
5 871-0131 4

. PART
'DESCRIPTION

‘Screw. Locking - Hex Flange

Nol, Hex WIET (410.32)



rrent Compensation Clrcuit

REF. PARAT arTy. PART REF. PART QTY. PART
NO. NO. USED DESCRIPTION NO. NO. USED DESCRIPTION
N EEE Transiormer, Curremt .4 B13-0100 2  Screw, Maching - Round Hnﬂ
| 302.1852.02 1 HC5,HCG Frame o » o (#1032 x 129 | Rk
' 302-1852-03 1 | HCG6. HCT/MC Frame 5. .850-0030 2 ' Washer, Lock - S;mng (ﬂm
2 308-0069 1 ' Swuch, Toggle (S22) 8 870-0053 2 | ; Nut, Hex mo 32! AR .
1 Bracket. Mounting | ‘ G

'3 13019657

52




Over/Under Voitage Reiay

REF. PART QTy. PAAT REF. PART ary. : ?ART:
NO. NO. USED DESCRIPTION NO. NO. USED DESCHIPTION
1 Retay. Voltage - Qverflindes (A17) 8 821-0017 2 Serew, Locking - Hex Washer Head
J07-2552 1 120 volt, Singie Phase Sats {5716-18 z 1/2°)
307.2657 1 380 Vo!t, Thres Phase Sets 16 870-0257 2  Nui, Locking - Hex (5/16-18)
2 Harneas, Wiring - Qver/Undar 11 812-0082 4 Scerew, Maching - Round Head
Valtage (#8-32 » 214"}
338-2122 1 120 vou, Single Phase Sets 12 3079911 f Retay, Tima Doiay {.1 t0 10 Seconds)
338-2246 1 380 Vait, Threa Phaso Suis {Ke17)
3 3018932 1 Plate. Mounting 3 323-0804 t Socket, Aslay ‘
4 301.6987 ¢t | Brackal, Mounung C 14 322-0384-08 1 Light, Indicator - Marked *G/U VOLT® -
5. 402.0354 = 4 Mount, Shock 1 o A A (Mot used on alt Mogels) | |
& 856.0002 18  Washer, Lock -ET(#8) . | IR I B O e P T Y ‘
7 12 L | SRR LRI R RS R SIS IR NI E R

860-0008 ~ Nut, Hex (#8-32)

53




Over/ Under Frequency Relay

1

e

1

REF PARY QrYy PART REF. PART QrTy. PART
NO.  NO USED DESCRIPTION NO. NO. USED DESCRIPTION
K fAeizy Frequency - OveriUnder (At8) 8 856-0002 8  Washer, Lock - ET (#8)
307 2553 1 50 Mertz Sets 7 860-0008 10 Nut, Hex (#8-32)
307 2709 ! 80 Heriz Sets 8 821-0017 2 Screw, Locking - HEx Washer
2 tarness. Winng - Over,Unger Head (5/16-18 x 1/2%)
Frequency 10 870-0257 2 Nut, Hex Lock (5/16-18}
334 2347 ' 11 812-0082 2 Screw, Mach.ne - Round Head
3l Piate Mounting ‘ . {#8-32 x 3/4°%) ‘
|, 30t 998 ! . 12 322-0431-04 1 Ligh, Indicator - Marked “C/U FREQ' .
-4 3016987 1 Bracket, Mounting ‘ L i
L% AD2 D354 4 Mount. Shack

54




‘Ex:cité!lon Loss Module

REF. PART QTY. PART REF. PART AQTY. - ..~ PART

NO. NO. USED DESCRIPTION NO. NO. USED DESCRIPTION -

i 338 2455 1 Hatness, Wiring ; 4 526-2060 4 ‘Washer, Flat (M5} ‘ : R |

2 305 0&21 02 v Moduie {Also available as Newage ‘ 5 850-2005 .4  Washer, Lock - Sprmg (MS); Bl o
I ' partnumber 450-16300) 6 B860-2008 4 Nu! Hex (Ms) e
3 BDOZUU 4 Screw Cap - HexHead(MSxJSmm) RS e R

s




REF.
NO.

WD~ DO b Ay -

PART
NO.

302-1883
301 9993
338-2368
302-1831
301 6987
102 0354
856 0002

. 860 0008
F821-001%7

03

arty.
USED

- S S

R V)

PART
DESCRIPTION

~Meter - Power Faclor (M25)

Plate. Cover

Harness, Wiring - Meter
Transducer. Walls (A21)
Brackel. Mounlting

Mount, Shock

Washer, Lock - ET (#8)

Nut, Hex (#8-32)

Screw. Locking - Hex Washer
 Head (5/16:18 x 1127)

Factor Meter

56

REF.
NO.

11
12
13
14

15

PART
NO.

870-0257
319-0030
813-0102
815-0385

870-0183

ary.
USED

2
1
2

N

n

PART
DESCRIPTION

Nut, Locking Hex {5/16-18)

Plate, Mounting

Screw, Machine - Round Head
{¥#10-32 x 5/8%)

Screw, Machine - Round Head
(#6-32 x 1/2°)

Nut, Hex - With £ET {#8-32)



Control Heater

REF, PART Qry. PART REF. PART QTY. PART 3
NG, NO. USED DESCRIFTION NO. NO. USED ‘ DESQNPT;QN N
| ! Heater (HR1) {5/18-18)
333-015¢ 1 75 Wail, 120 Volt 8 130-1107 2 Spacer :
333-6378 1 150 Watt, 240 vVolt : 7 812-0070 2 Screw, Machine - Round Head
2 Harnaas, Winng (P1) {¥#8-32 x 1-1/4"}
335-0161 1 120 Volt Heatar 8 554-0006 4 Washer, Lock - IT (26}
33p-2721 1 240 Vot Healar - inciudes 9 £60-0008 2 Nut, Hex (#6-32)
Dwda (Thrae Prong Plug not 10  870-0183 2 Nut, Hex - With ET (#8.32)
included) tt  301-1886 1~ Cover '
3 800-0034 2 Screw. Cap - Hex Head 12 309-0128 ] Thermosial (S1)
(5/16-18 x 2-1/4°) 13 357-0013 1 Giode (3 Amp, 409 Vait OC)
4 526-0113 2 washer, Fiat (11/32* 10 = 3* OO x 14 333-0161 1 Cabie, Eiectncal - 120 VAG
3/32° Thi) _ Apglicaton

5 870-0257 2 Nut Setl-Locking - Hex Head - 1




Circult Breaker
{(Non-UL Approved)

98



‘REF. PART
NG, NO.
t 319.089G
2 319 0892
3 8212010
&
320 1699.01

320-1699 02

320 1699 04
©A20 169905

<0-1592 08
32018699 21
32G-1699-23
3201699 24

320 1699.25

Qry.
USED

60

Clrcuit Breaker
{(Non-UL Approved)

PART
DESCRIPTION

Weapper | Breaker Box - Cuwcunt
Panel, Box
Screw, Setl-Locking - Hex Washer
tHead (1/4-20 x 1/2°%)
Framea - Cucuil Breaker
{Includes Mounting Hardware)
Thiee Poie Breahers
660 V - 1250 Amp
660 V . 2000 Amp
Thipo Pole Breakecs With Shunt Trnip
660 V - 1600 Amp
660 V - 1250 Amp
660 V - 2000 Amp
Four Poie Breakers
660 V - 1600 Amp
660 V - 2000 Amp
660 V - 2500 Amp
Four Pole Breakers With Shunt Trip
660 V - 1600 Amp

59

REF.

NO.

8

9
10
1
12
13
14

15

PART
NO.

320-1699-27
320-1699-28
J19.1121
821-0031

332-2744-07
800-0048

850-0050
526-0030
319-1120
862-0003
800-0054
&600-0052

337-2702

Qry.
USED

 PART
DESCRIPTION

660 V - 2000 Amp
660 V - 2500 Amp
Cover, Box
Screw, Sell-Locking - Hex Washer
Head (3/8-16 x 3/4%)
*Standoff, Insulator
*Screw, Cap - Hex Head
(3/8-16 x .75)
*Washer, Lock-Spring (3/8°) .
*washer, Flat (3/8°) ‘
Plate, Back - Box
Nut, Hex (3/8°)
Screw, Cap - Hex Head (3/8-16 x 2)
Screw, Cap - Hex Head
(3/8-16 x 1-1/2%)
*Nuetral Bar

*Parts used on Three Pole Circuit Breakers




Circuit Breéker
(UL Approved)




REF. PART

NO. NO.
1 2010890
2 8210010
3 3010892
4
800 0031
5 800 0054
6  862.0003
7 3191121
8 3191120
9 8000052
10

526 0030

Qvy.
USED

1
60

Circuit Breaker

"(UL.Apprnvad}

~ PART
DESCRIPTION

Wrapper, Box - Breaker - Circust
Screw, Lacking - Hex Washer Head
{1.4.20 x 1/27)
Panetl, Box
Screw
Cap - Hex Head (5/16-18 x 1.1/2°)
Screw, Cap - Hex Head (3/8 x 2)
Nut, Hex (3/8)
Covet, Box.

‘Piate. Back - Control Box
‘Screw, Cap - Hex Head

{3816 %1-1/2)
Washer, Flat (3/8)

REF. PART

NC.

11
12
13
14
15

N

NO.

850-0050
332-2744-07
337-2702
800-0048

300-1783-00
300-1783-01
300-1783-02
300-1783-03
300-1783-04
300-1783-05
300-1783.06
300-1783-07

QTY.
USED

19
2
1
2

R A I I S

PART
DESCRIFTION

Washer, Lock (3/8)

Stand ofl, insulator

Neutra! Bar

Screw, Cap - Hex Head (3/8 x .75}

Breaker, Circuit Standard
3 Pole, 600 V, 1600 Amp
3 Pole, 600 V, 1250 Amp
3 Pole, 600 V, 2000 Amp
3 Pole, 600 V, 2500 Amp
3 Pole, 600 V, 1600 Amp
3 Pole, 600 V, 1250 Amp
3 Pole, 600 V, 2000 Amp
3 Pole, 600 V, 2500 Amp |




REF.
NO.

[V

PARTY
NO.

800-0304

862.0017
850-0092

232.3552.0¢

232.3552.02

QrTy.
USED

r 8

b

Generator
HCE34 Modeis
Installation Of

PART
DESCRIPTION

Generators with SAE 0 Adapter. SAE
18 Dnive Disc (See Separate Page
tor Servicable Comporents)

Screw. Cap - Hex Head
(1-14.7x%51°2

Nut, Hex (1.1/4 + 7)

Washer Lock - Sonng {1-1/47)

Shim (Seiect as Required)

1132 THK
5 64° THK

‘152

REF. PART
NO. NO.
S 403.291
6 232-385%1
7 805-0035
8 528-0343
9 = 800-0576

| 850-0060

QTY.
USED

PART
DESCRIPTION

Shirn (1/8° THK) (Select 28 Required)
Spacer (2" THX)
Bolt, Place - Hex Head
(5/8-11 x 1.42%)
Washer, Fiat (5/8°)

" Scraw, Cap - Hex Head

(1/2-13 x 1-3/¢* Grade 8)

Washer, Lock - Spring (1/2')




GENERATOR
HC734 MODELS
Instalilation Of

REF - panY QTY. PART REF. PART aTy. PART
NO. NO. USED DESCRIPTION NO. NO. USED DESCRIPTION
Generators with SAE 0 Adapter ! SAE 232-3710-02 4 5/64" THK ‘
18 Dnve Oisc (See Separate Page 232-3710-03 4 (1/8° THK) (Select as Required)
tor Sevviceable Components) 7 805-0035 6 Boit, Place - Hex Head"
1 BC3-0302 2 Screw. Cap - Hex Head (5/8-11 x 1-1/2°%)
(1:1:4.7 x 3-1.2%) ' g8 526-0343 6 Washer, Flat (5/8%)
2 862-00%7 2 Nut. Hex {1-1.4.7) 9 B800-0596 16 Screw, Cap - Hex Head
3 . 850-0092 2 washer. Lock - Spning (1-1/4%) ; (1/2-13 x 2.25 Grade 8)
4 P Shum (Serect as Required) 110 850-0060 - 16 | Washer, Lock - Spring (1/2%
 232.3710.0% 0 4 132 THK R ‘ | L e e e

63




Generator
(HC634, HC734)




REF.
NO.

1

~8 O L de

[o 207~ s

12

13
14
1§
16

19

-
&

21

PART
NO.

249 0230
249.0467

249-0276
249.0469
800.0576

850.0060
805-0033

. '526-0243
800-2043

850-2006
526-2080

249.0447
249.047%
249 0620

249.0448
249 0792
800-2114
850-2012
249:0470

249:0445

A s

”
«€R7-UAID

850-2006

249:0510
249.0793
800-2528
850.2010

249-0509
249.0794

ary.
USEQ

h= @ »

b b obDEO

- -

Sa fn o s DA D - R W - -

—

 Generator
(HC634, HC734)

PARY
DESCRIPTION

Plate, Prossure
HCB34 ‘
HCT34

Disc. Drive - SAE 18
HCB34
HC734

- Screw, Cap - Hex Head

(1/2-13 x 1-3,4")

. Washer. Lock-Spring (1/2°)

Bolt. Place (5/8-11 x 1-1/2%)

~‘Washaer, Flat (5/8) \
‘Sciew, Cap - Hex Head (M6 x 65mm)

washer, Lock (M6)
Washer, Flat (M6)
Ring. Retaining
HC634, HCT34
HC734-4'% Dia. Rotor.
Key
Bearing, Ball
HCB34, HC734
H(734-4'% Dia. Rotor
Screw, Cap-Hex Head (M12 x 40mm)
Washer, Lock (M12)
Stalor, Exciler

i Screw, Cap Hex Head

(M6 x 65mm) HCE34

(M6 x 85mm) HC734
Washer, Lock (M6)
Cap. Bearing - OQuter

HC824, HC734

HC 734, 4% Dia. Rotor
Screw. Cap - Hex Head (M10 x 30rmm)
Washer, Lock (Mi0})
Cap, Bearing - Inner

HCH34, HC734

HC734. 4'. Dia. Rotor

REF,
NO.

22

23
24

25

26

27

28
29
30

31

32

33

34

35

g

PART
NO.

800-2520
800-2091
850-2010

249-0512
249-0503
357-0093

249-0240
249-0566

249-0239
249-0238
860-2006
850-2005

249-0527
249-0471

249-0277
249-0468

249-0437
249-0444

249-0533
249-0481

249-0524
245-0482
249-0796

QTyY.
USED

DN WL

- o

-- NN

PART
DESCRIPTION
Screw, Cap - Hex Head
{(M10 x 30mm) HCE34
{(M10 x 50mm)} HC734
Washer, Lock (M10)
Rotor, Exciter
HC634
HC734
Rectitier Assembiy (Includes Diodes
and Varistor)
Varistor
HC634
HC734
Diode
Forward
Reverse
Nut, Hex (M5)
Washer, Lock (M5)
Bracket, End
HC634
HC734
Spacer
HC634
HC734
Screw, Cap - Hex Head
(M20 x 75mm) HC634
(M24 x 75mm) HC734
Adapter, Generator SAE 0
HC634 ‘
HC734
Screen, Air - Adapler
HC634
HC734
O-Ring (Used on HC734 4" Dia.
Rotor) (Not Shown}




Permanent Magnet Excitier

REF. PART ary. PART REF. PART QTY. PART
NO. NO. USED DESCRIPTION NO. NO. USED DESCRIPTION
1 B00-2004 3 Sctew, Cap - Hex Head {M5 x 12mm) 232-3526 4 HC834, HC734
2 850 2005 3 Washer, Lock - Spring (M5) 232-3511 4 HC734, 4% Dia. Rotor
3 Cover 8 Stator
‘ 234:0890 ' HC634, HC734 249-0741 1 HCB34, HC734
249 0791 1 HC?34 .- 4. Dha. Rotor 249-0790 1 HC734 - 4'4° Dia. Rotor
4 232 3827 3 pacer, Mounting - Cover 9 249-0495 1 Bolt, Hex Head
5 Screw. Cap - Hex Head (M8 x 16mm) i0  850-2010 1 Washer, Lock (M10)
8C0-2056 4 HC634. HCT734 11 249-0644 1 Rotor
718 1035 4 HC724 - 44" Dia. Aotor 12 775-0049 1 Pin, Dowel
6 Washer. Lock - Spring (M8) 13 249-0642 1 Harness, Wiring (Universal
850 2008 4 HC634. HC734 Replacement) Permanent Magne!
850 2008 4 HC?34 4" Dia. Rotor Exciter to AUX Terminal Strip

T Ctamp. Stator

66



REF,
‘RO

1

Db aN

PARY
NO.

150-2139

150-2138
853-0013
862-0001
870-0250
150G/ 23

Qry.
USED

1

- ot N e s

Overspeed Switch

PART
DESCRIPTION

Bracket and Point Asserbly
(tncludes Partz harkeg °)

*Brackel, Mounting

*washetr, Lock - ET (1/4°)

*Nut, Hex (1/4-20)

°Nut, Insulator

*Point, Contact

REF. PART
NO. NO.
7 800-2088
8 850-2010
§ 800-2058
10  850-2008
11 150-0956

1
1
2
2

1

PART
DESCRIPTION

Screw, Cap - Hox Head (M10 x I5mm)
Washer, Lock - Spring (M10)
Scraw, Cap - Hax Head (M8 x t8mm}
Washaer, Lock - Spning (M8)

" Switch, Overspeed (SJ)

* . Paris Inciuded in 150-2139 Bracke! and Point Assembdiy.

67



Generator Heater




REF. PART

NO.

1

NO.
800-2010

333-6382-02

333.0382-07

333-0438.03
333-0438-04

232-3543
232-3544

Qry.
USED

-

Generator Heater

PART
DESCRIPTION

Screw, Cap - Hex Head (M5 x 20mm)
Heater, Generator (Includes
Mounting Brackais and Tarminal
Block) Newage Generator
Model HC4
120 Vot
240 Volt
Carindge, Heater
Newage Generator Model HC4
120 Voit (150 Wati)
240 Voit (150 Wati)

ier‘acket. Mounting - Heater

Newage Generator Model HC4
{(With Two Heatar Mounting Holes)
Left Side
RAight Side

Newage Generator Model HC5 (With

69

REF.
NO.

PART
NO.

232-3560
232-3561
330-0141-04
822-3075
§22-3075
850-2004
¢60-2005
800-4047

850-2G03

1 822-3047

508-0228
332-3032
330-0141-03
330-0142
517-0021

ary.
USED

PART
OESCRIPTION

One Heater Muuntmq Hole)
Left Side
Right Side
Gasket Cover
Ctlamp, Loop :
Screw, Pan Head (M4 x 16mm)
wWasher, Lock - Spring (M4)
Nut, Hex (M4)
Screw, Machine - Hex Head ‘
(M4 x 13mm)
Washer, Lock - Spring (M3)
Screw, Pan Head (M3 x 20mm) '
Grommet o

'Block, Termmal

Cover, Box .
Box, Terminal
Plug, Dot Button




Entrance Box

QTy. PART

REF. PART QTy. PART REF. PART ‘ ‘

NQ. NO. USED DESCRIPTION NO. NO. USED DESCRIPTION :
* 0 319:0890 ! Box. Entrance 4  821-0010 §2  Screw, Locking - Hex Washer Head |
2 319-0892 2 Panel (1/4-20 x 1/2°) SR
3 319-0888 1 Cover | | |

0 :




Skid

REF. PART QTY. PARYT REF. PART Qry. PART
NO. NO. USED DESCHIPTION NO. NO. USED DESCRIPTION
*  80C-0163 2 Screw. Tap - Hex Head (3/4°-10x 4) 403-3155 8 DJFA, OFJB, DFJC, DFJS
2 B850-0079 22  Washer, Lock - Spning (3/4) 403.3141 DFLA, OFLB, DFLC, OFLD, DFMB
3 526-0027 6 Wasnar, Fiat (3/4) 10 505-1379 1 Piug, Pipe (1/2%)

4 862-0008 4 Nut, Hex (314-10) 11 416-0850 8. Bracket, Battery

5  332.2001 1 Lug. Soideriess - Grounding 12 800-0048 8  Screw, Cap - Hex Head

5  800-0050 1 Screw. Cap - Hex Head (3/8-16 x 1) {3/8-18 » 3/4%)

T B%5-0010 1 Wasner. Locx - EIT (3:8°) 13 800-0158 4 Screw, Cap - Hex Head

B 870-0281 3 Nut, Loclong - Hex Head (3/8-16) (3/4-10 x 2.75)

9 Skid



CUVENING ENGINE COMPANY, INC.
Columbus, Indiana, USA
47202-3608

KEWAGE ENGINESRS LIMITED

P.0. Box 17

Barnack Road

Staaford, Lincoinshire, Englend
PES 2N8

HEWAGE ENCINEERS PTY. LIMITED
2A Parkes Street, Thornieigh
Hew South Wales 2120, Australis

NEWAGE EQUIPMENY LINITED
P.0.Box 427, Istington,
Ontario, Canada M3JA 2X4

KENAGE ENGINEERS @.m.b.H.
Archenholizstr 69,2000
Hamburg 74, West Sermany

P.T. NEWASE ENGINEERS INDONESIA
P.0. Box T0/JAT

Ji. Pulogadung 21

Kawssan Industri Pilogadung
Jakarta 13001 Indonesia

NEWAGE ITALIA S.r. 1.
Viale Fuivio Testi 56
20125 Milan, Italy

MNEWAGE NOROE A/S
Staalfjers 12
Oslo 9, Norway

NEWAGE {FAR EAST) PTE LINITED
Ghim Moh P.0. Box 1016
Singapora 1027

STAMFORD IBERICA S.A.
Pasec de la Castellano §2
Madrid 1, Spain

HEWAGE LIMITED

P.O. Box 103

3 Independance Court
Foicroft Industrial Park
Folcroft, Pennsylvania, USA
18032 ‘

1

Telaphone: 0780-62552
Yeleax: 32268

Cables: " Newage" Stamford

Telephone: Sydney 8751933
Telex: 26686

Jolephone: 416-259~-3741
Telex: 06-3675676

Telephone: 040-712-20-44/45
Telex: 2174397

Teisphone: 486654
Telex: 49204 NEWIND IA
Telephone: 6420-868/64-36-602

Telex: 3305417

Telephone: 25-1635
Yelex: 18835

Telephone: 7776203
Telex: 33404

Telephone: 261-8558/3566
Telex: 43858857

Telephone: 215-534-9500
Telox: 845276



Supplement: 960-2000

Date: 4-93

Insert with-

Title: DOF Series Parts Ceta1og
Spec Advance

Number: As Listed Below

This Supplementary Parts List Spec advances "DF" series generator sets as shown:

"DF" Series New Spec Catalog

Models Advance Letter Number
DFAA, DFAB, DFAC B 960-0260
OFBF, DFCB, DFCC H 960-0204
DFEB, DFFB H 960-0240
DFEC ~ B | 960-0240
DFGA, DFGB B 960-0259
DFJA, DFJB, DFJC J 960-0263
DFJD B 960-0263
DFLB, DFLC, DFLD,DFMB J 960-0264

This "DF" series supplement covers the change to a c1rcu1t board conta1n1ng twelve
form C contact relays and three standard product run relays. The new board pro-
vides continuous monitoring of the generator set and the run relays can be con-
figured for any of three functions (run, common alarm, isolated logic) with the
movement of jumpers on the board. ‘

In addition to the circuit board change, low coolant senders wired to shut down
the set are now a standard feature. The Tow coolant leads are now incorporated
into the main engine harness necessitating in the release of new engine harness
part numbers.

On the following pages replacement parts are shown for each ”DF" series model .
: ;begtnning with the Spec advance 1etters as shown above. Use these part numbersj'gjﬂi
“i;1n place of those 11sted 1n tne reTated "DF" ser1es parts cata?ogs.hn BE R




REF PART
NO.  NO.

1
300-4111-02
300-4111-04

2 307-1056

3 815-0544

4 870-0517-01

QTy
USED

el

Alarm Relay Board

PART
DESCRIPTION

Board, Relay - Alarm
{Includes Relay)
Without Form C Relays
With Form C Relays
Relay (Quantity Used as
Required) (K1,K2,K3)
Screw, Machine ~ Round
Head - Cross Recessed With

- Internal Tooth (#6-32 x 1/2")
3 Standoff (Clear) (1-7/8")

REF PART QTY
NO. NO.
5 870-0517-02 2
6 338-2875 1
7 323-1291 2
8 323-1199 9
9 8

323-1200

USED

300-4228

PART
DESCRIPTION

Standoff (Yellow) (27) ‘
Harness, Wiring (Includes Parts
Marked®) (A11-TB1.and TB2.
to Alarm:Relay Board)
*Plug - 9-Place (P1,P2)
*Pin, Contact
*Socket, Contact

* - Parts Included in‘338¥2&75 Wiring Harness |



REF = PART
— NO. NO.

1
338-2947

338-2948
338-2984

338-2994

338-2996
338-2995

2 323-1200
3 323-1304

QrY
USED

R )
o N e

Engine uiring‘uarﬁess;

PART
DESCRIPTION

Harness, Wiring - Engine
to Control (Includes
Parts Marked *)

DFAA, DFAB, DFAC
DFBF, DFCB, DFCC
DFEB, DFEC, DFFB
DFGA, DFGB, DFGC
DFJA, DFJB, DFJC, DFJD
OFLB, DFLC, DFLD, DFMB

*Socket, Contact
. *Housing, Connector -
© 6 Place (J2)

REF
NO.

o<, b

. PART
NO.

323-1306

353~0094-C1
357-0030
359-0051
338-1765-04

QrYy
USED

Tt et

338-2947

PART
DESCRIPTION

*Housing, Connector -

8 Place (Jl) ‘
*Registor (50 Ohm) (R1)
*Rectifier (400 V) (CR1)
*Diode (50 Watt)

*Cable, Magnetic Pickup
(Part not included with
harnesses 338-2994,
338~2996 and 338-2995)




